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Name of Products: Rechargeable Li-ion Cell 26650 4000mAh
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Applicant Jiangxi Canhui New Energy Science And Technology Co., Ltd
ZAERAL TLVE2 B RE VA A PR A =
Address of Applicant Guangchang Industrial Park, Fuzhou City, Jiangxi Province,
ZAT At P.R.China

TLPGA M T &5 Tk X
Manufacturer Jiangxi Canhui New Energy Science And Technology Co., Ltd
AR TLVE 4 B RE VA A PR A =
Address of manufacturer Guangchang Industrial Park, Fuzhou City, Jiangxi Province,
Az R bk P.R.China

TLPGE ST B B Tl X
Name of Products Rechargeable Li-ion Cell
LEZY i A 78 B B S
Model/type reference

26650 4000mAh
By

Tested according to A& #:

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Tests and Criteria, PART
I, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition, amendment 1
(ST/SG/AC.10/11/Rev.6/Amend.1).

BeaE CGRT ek teyiamm diltct, R ArET M), 28 =#87r, 38.3 Tl E/mMMHE 7 RbER, B
ANEITHBIE 1 (ST/SG/AC.10/11/Rev.6/Amend.1)

Tests performed 37 H :

Test T.1: Altitude simulation 56 T.1: = E L Test T.5: External short circuit &3 T.5: AR5 %
Test T.2: Thermal Test R4 T.2: 7 IR Test T.6: Impact R4 T.6: fE
Test T.3: Vibration R4 T.3: IR3) Test T.8: Forced discharge X4 T.8: 5 il il

Test T.4: Shock &R T.4: iy

Test Conclusion X% 4516

The Rechargeable Li-ion Cell submitted by Jiangxi Canhui New Energy Science And Technology Co.,
Ltd is tested according to the Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual
of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition,
amendment 1 (ST/SG/AC.10/11/Rev.6/Amend.1).

Test results: PASS

FH VL VG 48 JHE BT REVRRHEA BR 2 7] 3258 (1 7] 78 FELA B 1 BRI IR IS | (OG- el iR ic i il 4,
RIS ABRAET ), 2 =#7r, 38.3 TG EMEE 7 HihZk, HANBITHRIZIE 1
(ST/SG/AC.10/11/Rev.6/Amend. 1) #4713 .

WAL R &%

Tested by: jony j Huang

Reviewed by: Mumu Huang

%N R

Approved by: Wetow Huang

HEHEN T
Shenzhen NTEK Testing Technology Co., Ltd. Page 2 of 15
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General product information &7 5 {5 8.
Nominal Voltage 37V Rated Capacity 4000mAh
B e e ' WUERE
Standard Charging Nominal energy /
Current 800mA Watt-hour rating 14.8Wh
P 78 H FLI BIUE Be 2= /A05E DL
Limited Charging Max. Continuous
Voltage 4.2V Charging Current 2000mA
7 HL PR 1) F B OKRFEE 70 L LA
Standard Discharge
c ¢ 800mA Cut-off Voltage ey
urren m ) . .
e . JHCHL AL L
T TRE TR FEL R
Max. Continuous Blue, Orange and
_ Appearance N
Discharge Current 4000mA e Cylindrical
B KR S HA ’ B, e, B
Classification Small Lithium ion Cells Dimension (DxH) ©26.6%67.0
e - . .0mm
eS| N - L R
Date of receipt of test )
. Completion Date
item 2019-12-03 . 2019-12-16
N 76 B H 3
PR H

VAR e R/ '/ RN

Remarks i3 1t B

Cells of #5191127028003-001 ~ #S191127028003-005 are fully charged at first cycle;

Cells of #5191127028003-006 ~ #S191127028003-010 are fully charged after 25 cycles;

Cells of #5191127028003-011 ~ #S191127028003-015 at 50% of the design rated capacity at first cycle;
Cells of #5191127028003-016 ~ #S191127028003-020 at 50% of the design rated capacity after 25 cycles;
Cells of #5191127028003-021 ~ #S191127028003-030 are fully discharged at first cycle;

Cells of #5191127028003-031 ~ #S191127028003-040 are fully discharged after 25 cycles;

Test environment condition: Room temperature: 15-25°C; Room humidity: 40-70%
HLE#S191127028003-001 ~ #5191127028003-005 4 15 YXAE H i HUIR 255

1 5#S5191127028003-006 ~ #S191127028003-010 4 25 VX AEH i i HEAR A 5

1 5#S5191127028003-011 ~ #S191127028003-015 415 XA 50% L1 R 455
H15#5191127028003-016 ~ #S191127028003-020 A 25 WK {EH J& 50% L fif IR 7 5

A1 5#S5191127028003-021 ~ #S191127028003-030 4y 15 IR I 56 4= il IR A 5

1 5#S5191127028003-031 ~ #S191127028003-040 Ay 25 IKAEH J& 56 4 HUIRAS 5

IR B : 15-25°C; FAHIEEE: 40-70%

Summaries of testing 47 %

All cell types are subjected to tests T.1to T.6 and T.8. Tests T.1 to T.5 are conducted in sequence on the
same cells. Tests T.6 and T.8 are conducted using not otherwise tested cells.

FTA KA B S AT T AR T.O M T8RS . L % M7 AR A [ ) — 2 S B AT IR T.1ET.5. it
I T.6FIT.8RLAE ] o AP A i 1 i Rt

In order to quantify the mass loss, the following procedure is provided:

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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Mass loss(%)=(M;-M;)/M;x100
N T EA RS, AT U A

J5 B35 25 (%) =(M1-M,)/M;x 100
Where M; is the mass before the test and M, is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

s MUK AT, Mo RS0 Ja M B . AR R B R AN T RS B BUE, AN “ ek 7.

Mass M of cell or battery Mass loss limit

F R B FL Y Y T Jo A5 R PR A
M<lg 0.5%
1g<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage
immediately prior to this procedure.

HETIRTARRE S, S0 E LB Tl TMAE. TBERATCE K, I AR Sl 5
AR TT 6 B AN /N T HAE AT 3X — 1006 B PR F190%

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 15
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F4T 150
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Test Procedure MIRFEF

Report No./fi 5 45 $S19112702809001

Pre-conditioning
Tiisbh 21
A
Marking
FRiRAE
v
v v v
Sample No.Ff it 45 Sample No. ¥ it g 5 : Sample No. ¥ it 4 5 :
S191127028003-001 S191127028003-011 S191127028003-021
S191127028003-010 S191127028003-020 S191127028003-040
Altitude simulation
e FE AR
A 4
Thermal test
TR
\4 \ 4 \ 4
Vibration Impact Forced discharge
IRzh i LGl GEN
\ 4
Shock
M
v
External short circuit
AP %
Y \4 \ 4
\ 4
Finish
56 B

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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Photos of sample ¥ 5l F
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Test results 45 5K

Test T.1: Altitude simulation RWT.1: &EEA

Test method i 1%

Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
ARG R RCE 7E 745 T Bl R T-11.6 kKPaRI R 523 i (2025°C) R A7/ & /D 6/t

Requirement K

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

RS . ot . Jofiil . JomMmIciE kK, IF BARA I SRR J5 T B8 B s AN T HAEHEATIX —
IR H L 790%

Test Data showed in table below A %3E L T 3%

i B s Voltage after
- .
Prior to test iRI&HT | After test R4 /5 Mass test/ voltage
State of .
les No. M Volt M Volt loss prior to test | Results
ek i ass | Voltage | Mass | Voltage | wgpine | i/ | 4650
ﬁnu’{k?é? Dﬁi EE)JI: fﬁi EEE . Peh
(%) RIG T &
(9) % (9) V) 0
(%)
S19112702 PASS
8003.001 | 82755 4185 | 82755 | 4.185 0.000 100.00 A
At first cycle, | S19112702 PASS
in fully 8003.002 | 82743 4185 | 82.743 | 4.185 0.000 100.00 A
charged $19112702 PASS
states 8003.003 | 82786 4185 | 82.786 | 4.185 0.000 100.00 s
BRI | 519112702 oASS
s 8003.004 | 82775 4184 | 82775 | 4.183 0.000 99.98 A
S19112702 PASS
8003.005 | 82739 4185 | 82.738 | 4.185 0.001 100.00 A
S19112702 PASS
8003.006 | 82745 4184 | 82.744 | 4.184 0.001 100.00 A
After 25 ——
cycles ending 58150131_%(;2 82.760 4185 | 82.760 | 4.184 0.000 99.98 N
in fully P:.A =
S19112702
charged 8003008 | 82763 | 4.184 | 82763 | 4.184 0.000 100.00 A
states s
. e | $19112702
e =
25 /ME% Je i 8003.009 | 82771 4186 | 82771 | 4.186 0.000 100.00 A
. PASS
S19112702
8003.010 | 82759 4185 | 82759 | 4.185 0.000 100.00 o

Notes JEk:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
M), SRR, RS RAEE. R X

Room temperature ¥ $5iE E: 22.4°C

Shenzhen NTEK Testing Technology Co., Ltd. Page 8 of 15
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 %801 3L 1517
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Test T.2: Thermal test RIET.2: EEFRE

Test method i 1%
Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at

Report No./fi 5 45 $S19112702809001

least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval between test temperature

extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored for

24 hours at ambient temperature (20 + 5°C).
HO BB RIS IR S S5 T 72 £ 2°CII A R A E A6/, B2 TR IG IR B 25 T-40 £ 2°CII & F T A& /b6
AN o RN W it U FEE 2 R 1 B R I TR TR B 3070 o AR P R AT, JLSERLL0WK, B AT R HE e
IR E (20 £ 5°C) T AE 24/
Requirement ¥k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the

open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this

procedure.

RGBT, Tl TR, CRERAMTeE K, IF B MR O R0 5 B JT B B AN T HAE T IX —
W6 A HL R 9 90%

Test Data showed in table below Wl iX %k #E W~ %

. o . Voltage after
3 A > A
Prior to test RIS HI | After test i{3)5 Mass test/ voltage
State of i
samples gl%o. Mass Voltage Mass | Voltage | = IO?S e %'gjio %t?ft/ Rffgﬁlts
: \ 5 i s ; 2
GRRIES Tl mE | owE | EE | RE | e | awden |
(%) A58 Fi FL
(9) V) (9) V) 0
(%)
S19112702 PASS
8003-001 82.755 4,185 82.720 4,135 0.042 98.81 o
Atfirstcycle, | S19112702 PASS
82.743 4,185 82.710 4.134 0.040 98.78
in fully 8003-002 ok
charged S$19112702 PASS
states 8003-003 82.786 4,185 82.739 4,135 0.057 98.81 -
HUMEHHL | 519112702 PASS
s 8003-004 82.775 4,183 82.742 4.136 0.040 98.88 -
S19112702 PASS
8003-005 82.738 4,185 82.705 4,135 0.040 98.81 -
S19112702 PASS
8003-006 82.744 4,184 82.713 4.136 0.037 98.85 -
After 25 PASS
cycles ending 88150131_%)2(;2 82.760 4.184 82.728 4.135 0.039 98.83 pon
in fully PE'ASS
S19112702
charged 8003-008 82.763 4,184 82.727 4,134 0.043 98.80 -
states ASS
25 YifER g | S19112702 1 g5 791 | 4186 | 82736 | 4.139 0.042 98.88
8003-009 Ny
I PASS
S19112702
8003-010 82.759 4,185 82.717 4,139 0.051 98.90 o
Shenzhen NTEK Testing Technology Co., Ltd. Page 9 of 15
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Notes EF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MARSE, HGRBIR. RS, KRB, RBEERARE K.

Room temperature IR 21.5°C

Test T.3: Vibration R¥T.3: IE3h

Test method i 1%

Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz.

RS THREN & Gl (ARG EASRTE, JEREEN AT SE LR S . IRBNSE IESLITE, XTI
7 HzA1200 Hz 2 [8], F[EI2|7 Hz, LRI (A N1550 801X — RSN FRA00 =A™ BAR 2 B 10 HE 22 38 07 AL id i
—J7 I EEHAT120%, SN 3/N o Hr—ANIRB] 77 [ 6 2T i 1 L

XEAITT: NT HZIFAG, ORIFL gnf o KR, E R IAF]18 Hz. AR5 HIRIE R FFE0.8mm (R A2
1.6mm) , FERE AR BB EAE I FE IR B8 g, (MR LIN50 Hz) o R U8 I fE CREFES g, BRI 1S I 1200
Hz.

Requirement K

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire during the
test and after the test and if the open circuit voltage of each test cell directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

D AR A S S UGB oS oA TOERAITERE K, IF HARAM AT A 58 = o B e 7 fr |
FRJ G Je ST BT IN A O T % R s AN /N TR BEAT 1K — 156 A L R 90%

Test Data showed in table below X% #E W~ %

. Voltage after
A .
Prior to test {3617 | After test k3% )5 Mass test/ voltage
State of | i |
samples No. Mass Voltage Mass | Voltage gss p rior to test | Results
£ kA WS Py p REBK | RBERE | 45
FEARAE R CENES Joi ML o Ny
(%) R AT F
(9) V) (9) V) 0
(%)
At first cycle, | S19112702 PASS
82.720 4,135 82.720 | 4.135 0.000 100.00
in fully 8003-001 G
charged S19112702 PASS
82.710 4.134 82.710 | 4.134 0.000 100.00
states 8003-002 i
HIXJEHHH | 919112702 PASS
. 5003-003 82.739 4.135 82.739 | 4.134 0.000 99.98 "
Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 15
Tel: +86-755-6115 6588  Fax: +86-755-6115 6599 107 15
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$19112702 PASS
oraool | 82742 | 4136 | 82742 | 4136 | 0.000 100.00 "
$19112702 PASS
oraoro? | 82705 | 4135 | 82705 | 4135 | 0.000 100.00 "
$19112702 PASS
Soraaro2 | 82713 | 4136 | 82713 | 4135 | 0.000 99.98 "
After 25 —
cycles ending 581(?0131_%(;2 82728 | 4135 |82.728 | 4135 | 0.000 100.00 "
in fully :A -
$19112702
charged T2 | 82727 | a13a | 82727 | 4134 | 0.000 100.00 "
states -
o5 kfEH e | S1OL12702 1 g5 795 | 4139 | 82735 | 4.139 | 0.001 100.00
8003-009 "
e PASS
$19112702
Soraar02 | 82717 | 4139 | 82715 | 4139 | 0.002 100.00 "
Notes 7FF¢:

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WA FMEE, S RBRE. R KRR, REBERAAREX.
Room temperature 335 % 23.2°C

Test T.4: Shock W% T.4: M

Test method ik 5 1%

Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of
each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 g, and pulse duration of 6
milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
RGOS I SR B PR i 3 B, SRS A R 00 S B I A 22 2R T o A FRLES 20 282 32 W {1 3 22 150
gnAIBk P HFEE IR (8] 6 ms R IEsZ B o AEAS FRLEZIAE = AN LA 3 B FLE 22 3607 ALK IE 7 8] 2252 = ks,
BRI A2 =) hidr, SILEZ180hiti.

Requirement R

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the
open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this
procedure.

RSOGOl <. Jofifh. R IcE K, I BAaR ML S 7E 50 5 1 T % i AN T HAE T IX —
5 AT LR 190% .

Test Data showed in table below X% #E WL~ %

Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 15
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 F11 00 15 W
http://www.ntek.org.cn

F R



L\ .
[ ]
N EK :I B ﬂﬂ Report No./fi 5 45 $S19112702809001

& /7

P

. A . Voltage after
> A > A
Prior to test LG HT | After test i35 Mass test/ voltage
State of >
samples No. Mass Voltage Mass | Voltage loss prior to test | Results
; ) 95 pi=&inl G s ¢k
( A)) 156 7 B &
9) V) @) V) 0
(%)
S$19112702 PASS
8003-001 82.720 4,135 82.720 | 4.135 0.000 100.00 ~
At first cycle, | S19112702 PASS
in fully 8003-002 82.710 4.134 82.710 | 4.134 0.000 100.00 ~
charged $19112702 PASS
82.739 4.134 82.739 | 4.134 0.000 100.00
states 8003-003 PN
HEHE | 519112702 PASS
R 5003-004 82.742 4.136 82.741 | 4.135 0.001 99.98 otk
$19112702 PASS
5003-005 82.705 4.135 82.704 | 4.135 0.001 100.00 e
$19112702 PASS
8003-006 82.713 4,135 82.712 4.134 0.001 99.98 .
After 25 DASS
. $19112702
cycles ending 8003-007 82.728 4.135 82.728 4.135 0.000 100.00 -
in fully PASS
$19112702
charged 5003-008 82.727 4.134 82.727 | 4.134 0.000 100.00 e
states oASS
oy e | $19112702
e g=b
25 U\T}E‘iﬂﬁ% 5003-009 82.735 4.139 82.735 | 4.138 0.000 99.98 -
R PASS
S$19112702
5003-010 82.715 4,139 82.715 | 4.138 0.000 99.98 -

Notes ik

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MG, ERIBR. RS RIAR. RBBERAIRE K.

Room temperature 356 E: 22.9°C

Test T.5: External short circuit R¥T.5: #EFEE

Test method 38 5 1%

Cells to be tested are heated for a period of time necessary to reach a homogeneous stabilized temperature of
57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell and is
assessed and documented. Then the cell at 57 + 4 °C is subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell external case temperature has
returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

RIS FO T S M AR E e — BT R], (A RI57 + 4 °CHAL HAMR IR I SIIEEAEST + 4 °C. 1N HE 1]
BRI [ (9 R R T B RS I RS R B v, FF RIS CAPPAl B b B SO UE B o AR5 1% FLETEST + 4 °CI %%
PE R AR SZ— B EBR TN T0.1 QI AL R 25 1

Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 15

Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 #1270 H 1571
http://www.ntek.org.cn




L\ .
[ ]
N EK :I B ﬂﬂ Report No./fi 5 45 $S19112702809001

T2 A 22 B F S AN R TR IR (1] 2257 + 4 °CJa FHRFF R D 1/

AL ANV ZNr BB AT AEST £ 4 CCHIMBGIRE T .

Requirement K

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,
no rupture and no fire during the test and within six hours after test.

AT AL 170°C, JF HAE K F2 b Kl J5 6/ W EAg AR i, ol k.

Test data showed in table below 3% dE W%

State of samples No. Maximum outer casing temperature Results
FEanIRAS UTRS) R R T B =il B (°C) ESE S
S$191127028003-001 80.4 PASS &%
Atfirst cycle, in fully S191127028003-002 81.4 PASS & 1%
charged states S191127028003-003 78.9 PASS &%
RN $191127028003-004 72.2 PASS &%
S191127028003-005 78.7 PASS &%
S191127028003-006 71.9 PASS &%
After 25 cycles ending in S191127028003-007 78.6 PASS & #%
fully charged states S191127028003-008 75.1 PASS &%
25 RAGFA 5 I HUIRZS $191127028003-009 74.7 PASS &%
S191127028003-010 77.5 PASS &%
Notes 7F#:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
HURSTE A TP A S 6 /NI YRR . R, AR K.
Room temperature 3356 % 21.8°C

Test T.6: Impact RIHT.6:

Test method MR 777k

Each cell is to be placed on a flat smooth surface. A 15.8 mm +0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of
the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be oriented
90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

BN HSTAE DI R T L. — 1R 316 BUASHNERTE R L, W EAR 15,8201 2K, KEZ/D6
JEK, BRSO RARE, W FH R . 8 9.140.1 kg [ E AR 6142.5 JE K i A k7K SRR AR
SEX A AN L BCH BER I 0 i Ak B AR/ 1 3 B R g E i D] . | E SPEETEM 152
AR 57K SR T R 90 KT .

s e, N 5 PP AT R S RBHE R O A B4R 165.8 0.1 2K B iR AR EE . & —
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Requirement 3K

Report No./fi 5 45 $S19112702809001

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after the test.

AN FE AN 170°C, JF HAE WK FE b &6 Jm 6/ W EARAR, ol K.

Test data showed in table below %R LT 3%

State of samples No. Maximum outer casing temperature Results
FE RS %' SR T B it 2 (°C) ELPS
S191127028003-011 99.6 PASS &%
1 0,
Atfirsteyele at50% 7 g191127028003-012 108.8 PASS 44
of the design rated
o S191127028003-013 119.6 PASS #1%
capacity. & XI5 N
500 Hi 1 S191127028003-014 98.7 PASS &%
$191127028003-015 117.1 PASS &%
After 25 cycles $191127028003-016 123.2 PASS &%
ending at 50% of the $191127028003-017 127.1 PASS &%
design rated capacity. S191127028003-018 107.2 PASS &%
25 ARG IR 5 50% FE fif $191127028003-019 113.8 PASS &%
US> $191127028003-020 1212 PASS &%

Notes 7F#:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
HL S ZE AR P A S 6 /NI YR A R K.

Room temperature 3355 % 21.9°C

Test T.8: Forced discharge &AL T.8: H&HIHA

Test method MR 757k

Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply
at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

BN HSEIAEGIR T 5 12V ELI A L U A AR AR 4 PRV A5 T ) 32 A 4 2 FA) R ORTBCH B, PRI B0 2% AR T s ) T
R N3 2 DR/ 1 R L A7 3 A B AR 1 38R RN T UL . AR eSS R TR R I 1] (BRSO D) 5T s
FRAIE 25 B ok ORI AT a6 T8O FIR. (BB AD

Requirement Z3k

Cells meet this requirement if there is no disassembly and no fire during the test and within seven days after
the test.

HUSTE RIS A AR 5 7 RN ofifs, o k.

Test data showed in table below I EHE LT 2

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
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Initial current HIZE B (MA) c.oveveveeeeeveeeeeeeveeeeeeen s | 4000mMA
Supply voltage 36 HLE(VAC) .vcveveeevcvceeieieveeenn s | 12VdC
Time interval {058 K (8] (MiNUtES) ......ccooeevvveveveeeenen | 60 Minutes
State of samples ¥R 2 No.%i 5 Results 45 3
S5190514004002-021 PASS &%
S5190514004002-022 PASS
$5190514004002-023 PASS
. ' . S5190514004002-024 PASS
At first cycle, in fully discharged S190514004002-025 PASS
ﬁ?ﬁ\ﬁﬂ;;?z:sﬁﬁl%%%‘\ S190514004002-026 PASS

$190514004002-027 PASS

$190514004002-028 PASS

$190514004002-029 PASS

$190514004002-030 PASS

$190514004002-031 PASS

$190514004002-032 PASS

$190514004002-033 PASS

$190514004002-034 PASS

After 25 cycles ending in fully S190514004002-035 PASS

discharged states
$190514004002-036 PASS

AR VA d

25 YA 58 S BCRUIR A
$190514004002-037 PASS

$190514004002-038 PASS

$190514004002-039 PASS

oo || ooy | oo ooy |o | oo | o | o> | o | o> | o> | o> | o>

e ESESESEE S EE RS A E I S S S

$190514004002-040 PASS

Notes 7%

There is no disassembly and no fire during the test and within seven days after the test.
HUSTEMN RIS 7 RN RARIE, RE K.

Room temperature 3356 % 23.6°C

ek End of Test Report Rl 55 45 TR +xrrx
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Important Notice
b= aE BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BLEA R FIRE L& R

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REARAFBHFAR, Ao E S ARG .

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
A BIEHHAEN . BN R ER AL TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
MERAE, ZHl EH. B ReG SR TE L SR & 6

5. Objections to the test report must be submitted to NTEK within 15 days.
R BT, BT UREIR &2 H 15K A [ A A m] fE

6. The test report is valid for the tested samples only.
AR A ORI AE T A 2L

7. The Chinese contents in this report are only for reference.
AR SN BN ST

Shenzhen NTEK Testing Technology Co., Ltd.

PRYITH 6 RS B ARA PR 7]

Address: 1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China

bk RN R 2 X 2 = Faris R C #r 1A%

Tel H11f: +86-755-6115 6588 Fax {6 H: +86-755-6115 6599

E-mail fi#i: Coco@ntek.org.cn Kevin@ntek.org.cn

Service complaint hotline & f #iff Hiif: +86-755-6115 6566

Service complaint e-mail & F #1FIF45: Complaint@ntek.org.cn

Website B1iL:  http://www.ntek.org.cn


mailto:Coco@ntek.org.cn
mailto:Kevin@ntek.org.cn

		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:14+0800


		2019-12-18T15:40:20+0800




